

Certificate of Analysis

Date: April 15, 2016
Product: Calcium Chloride Beads
Batch Number: CI09CC12

PROPERTY	SPECIFICATION	RESULT
Calcium Chloride	94% min	94.0
Total Alkali Chlorides (as NaCl)	5% max	3.9
Total Magnesium (as MgCl ₂)	0.50% max	0.00
Iron (as Fe)	0.005% max	0.0010
pH	9 – 10	9.40
Calcium Hydroxide	0.20% max	0.03
Calcium Carbonate	0.25% max	0.160
Sulfate	0.20% max	0.020
Heavy Metals (as Pb)	0.005% max	0.0001
Water Insolubles	0.150% max	0.000
Other Impurities (not including H ₂ O)	1.0% max	0.10
Bulk Density	51 – 57 lb/ft ³	54.0

Sandra Wallace

Analyst

May 23, 2016

Date

The information contained herein is based on data considered accurate with representative samples. However, no warranty is expressed or implied regarding the accuracy of this data or the results to be obtained from the use thereof. The above data does not imply specifications for this product. Fritz Industries, Inc. assumes no responsibility for personal injury or property damage to vendees, users or third parties, caused by the material. Such vendees or users assume all risks associated with the use of the material. Consult the Material Safety Data Sheet before using this product.